



# Test Report

No.: SZTYR110206211LP

Date: FEB 25, 2011

Page 1 of 2

MICROTEC TECHNOLOGY COMPANY LIMITED  
GUO YANG FACTORY, LISHI INDUSTRIAL PARK,  
HUANGJIANG TOWN, DONGGUAN, 523750, CHINA

The following samples were submitted and identified by/on behalf of the client as: **SUBLIMATION MUG**

Detail of sample received: **GLAZED CREAM CERAMIC MUG.**

Manufacturer : MICROTEC TECHNOLOGY COMPANY LIMITED

Country of Origin : CHINA


Sample Receiving Date : FEB 22, 2011

Testing Period : FEB 23, 2011 TO FEB 25, 2011

Test Requested	Result
For compliance with the American Food and Drug Administration (FDA) Compliance Policy Guides 7117.07 (12/12/95) and 7117.06 (12/12/95), for extractable Lead and Cadmium in Pottery (Ceramics).	PASS

\*\*\*\*\* For Further Details, Please Refer to the Following Page(s) \*\*\*\*\*

Signed for and on behalf of  
SGS-CSTC Ltd.

  
Qu Ping, Kiky  
Section Manager

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issue and is valid only within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

## Test Report

No.: SZTYR110206211LP

Date: FEB 25, 2011

Page 2 of 2

### Results:

As specified in ASTM C738-1994. Analysis was performed by Atomic Absorption Spectrometry.

### Internal Surface (Cup and Mugs)

Sample	Depth (mm)	Diameter (mm)	Extract Volume (ml)	Lead (mcg/ml)	Cadmium (mcg/ml)
1	89	73	340	< 0.050	< 0.020
2	89	73	340	< 0.050	< 0.020
3	89	73	340	< 0.050	< 0.020
4	89	73	340	< 0.050	< 0.020
5	89	73	340	< 0.050	< 0.020
6	89	73	340	< 0.050	< 0.020
FDA Limit (Any one of 6 specimen):				0.5	0.5

Remark: 1. < = Less than  
2. mcg/ml = microgram per milliliter = ppm

### Sample Photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

